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Table - 1. Concrete mix proportion
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Table -3. Test results of unbonded PC Beams

Test (t) AT Pu/Pcal. | Prestress
N ) No. Perack Pu Pcal.
3. FE 3B HEUEE ©_ ®
2s ?’/ -Fo 4—% 5?//; tE-2 054 =20 6.75 | 12.00 8.00 150 {15.25(19.2)
P4 5 b @
150 4525 45 0 %’zfﬁ;ﬁ}%%%" 3L5F uN-30; | 7.00 | 12.75 | 11.20 1.14 | 22.45(28.2)
o LU IR Db "f,-/)( 4 w30, | 7.50 | 1300 | 11,20 1.16 | 22.60(28.4)
7/’7" }\ “/Z A \}9 )7,\ ; UN-40, | 11.25 | 14.70 14.4 1.02 29.55(37.2)
Ofafgaﬁ’rr, VLo BELBAD, § UN-40, | 11.50 | 15.85 | 14.4 1.10 | 29.90(37.6)
ROk, A-C- ) BE (4 38 w-50 | 13.50 | 16.10 | 17.6 0.91 | 37.70(47.4)
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Fig -1. Relations between Pcrack,Pu and

amount of prestress
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Fig. -2 Load - Deflection Curves of different PC Beams
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Fig. -3 Relation between du/Sc and amount of prestress
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